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5 SREEFEILA Luggie 25.2V 216Wh
#ut# | Chinese
Name of Sample e /
English
Gia oy ey 1113100150
Sample No.
Fiei e BRI ERAR
Consignor FREERIDER CORP.
Lol A FUR RN ERAT
Manufacturer SIMPLO TECHNOLOGY CO.,LTD
Bk BRAE (RTERBPEMOENE REMARAEF)
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.5/Amend.1 38.3
F AT BAE (RTRERYEHMENE REFMFAEFR)

. ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.5/Amend.1 38.3
SR BEBERST

Appearance Black Plastics cement shell
HHELEH 2013-10-31 AL B 2013-11-22 ~ 2013-12-03
Accepted Date Test Date
o =50 SME %
ﬁmﬁﬁ B Vibration, External short circuit
Test ltems
2%, AR . MERTAHAE (RTHRERYEBHNENT REMIFEFR)
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 34r#EE K. The sample has passed the vibration.
HU4E#4  |External short circuit of UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS
GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.5/Amend. 1 38. 3.
Conclusion
A3 (Date) :__ou2013-12-04

&z T 7 B8 B i 4 Rechargeable Lithium Battery. . \S/“(g: %A

Comment ' g
(= wd ,
v g #,\r‘ -

¥ fi hb ik / W g% /

R F @fhj o
Address Pré_l@;t S0de

o 1ﬁn775 v :ﬂ&k

Approver ‘ b Checker: Compller

Tltle :

EJ UITE)Fﬁ (Vlce chief engineer)
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/_-?"_g_ #—r‘%}% a z ﬁ: *ﬁﬁ%*ﬁ*&ﬁ%&k% *&mqgﬁ% $m%% ‘%"/‘i
Name of Test Standard requirement or The :
No. ltems Clause Number of Standard Test Result |Conclusion| Remark
BAE (XFRERWEROLNT R
] AEY ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 R T. 3] JLJf3% 1
1 . . UN Manual of Tests and Criteria Section See Appendix 1 ‘g;}% /
Vibration ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T. 3 Passed
BAE (RFREHWEMNRNE RAREE
SMEEk M) ST/8G/AC. 10/11/Rev. 5/Amend. 1 38, 3 R T. 5| K3 2
2 . UN Manual of Tests and Criteria Section See Appendix 2 ey /
External short [sr/se/ac. 10/11/Rev. 5/Amend. 1 38,3 Test T. 5 Passed
circuit
This space intentionally left blank
3 UTFEH
4
5
6
7
8
I IR A PRERIR R : 23°C~24°C  FR5IB R < /%
Test Environment Ambient temperature:23'C-24°C;Ambient humidity:/%
Condition
#Eo7 B /
Test Item
S EAERHEA — —
Subcontracted Test saxkE | &K / R /
Condition Subcontracted | Name Post Code
Laboratory PR / 3% y
Address Tel
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A% 1 RRAA LA | R
No. Name of Test Items | vibration
s AL 2 s
#% *ﬁ‘“;{:?;yi;{% KI8T Before R G After }ﬁﬁéﬁk %U%@E ;,‘-_4&‘
%5 Sample Status RE FE#&wE| RE | F#%BEE |MassLoss| Residual | ;&
Samp]e Mass (01647 Mass oCcv 10]0AY Other
No. /g v /s A 1% 1% Event
001 | | oOmERE 1 1832.50 | 28.77 | 1832.00 | 28.71 0.03 | 99.79 0
_ 002 | ypre®® | 1830.47 | 28.78 | 1830.01 | 28.73 0.03 | 99.83 | ©O
003 | yeraie®B 1183208 | 28.77 | 183155 | 28.72 0.03 | 99.83 | ©
ICYCTEA TR A
004 | oy ity mgod | 183240 | 28.77 | 183170 | 28.73 0.04 | 99.86 | ©O
S0CYCTEA TS 6,
005 | ove monts dtoed | 1832.20 | 28.76 | 1831.78 | 28.71 0.02 | 99.83 | ©O
50CYCTEATR A,
006 | sorve rurss spmeed | 1831.55 | 28.78 | 183110 | 28.72 0.02 | 99.79 | ©O
50CYCTEATE o
007 | soove rurny moeged | 183120 | 28.77 | 1830.73 | 28.72 0.03 | 99.83 | ©O
008 | oomopaie o | 183103 | 28.78 | 1830.57 | 28.73 0.03 | 99.83 0

\ 2o | This space intentionally
LUF 2 left blank

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F% ) WIT B 4 4 ks o

No. Name of Test Items External short circuit
PO WA ik A HERORHEE L% ¥ 3
Sample No. Sample Status Max. Extern/auéTemp erature Other Event

001 1CY(1,‘0155511‘;&?3'é fljiged 55.1 O

002 101 Pty sarged 4.8 0

003 101C Pt sbrges 5.7 o

004 101 Pty shers 4.4 o

005 SOCIC Futss s 541 0

006 500380113?? ﬁ:iged 4.8 ©

007 SOCLC Pty shos 54.0 0

008 S0CKC Futts snmeg 54.9 0
T2 This space intentionally left

blank

HiE: DRk R-2REL PRk O-Afik, BAK. AaZL.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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UN38.3 Test Report

Recommendations on the TRANSPORT OF
DANGEROUS GOODS

(Manual of Tests and Criteria, Fifth revised edition, Amend 1)

Customer: Freerider
Model: Luggie
Rating: 25.2V, 216Wh

Approved By Checked By Prepared By

(ﬁaodL geffy M, Uh

SIMPLO TECHNOLOGY CO., LTD.
ADD : No.471,Sec.2,Pa Teh Rd.,Hu Kou,Hsin Chu,Hsien 303 Taiwan
TEL: +886-3-5695920 FAX: +886-3-5695931

SIMPLO ELECTRONICS (Changshu) ,LTD. P %
ADD : No.2 Dong Nan Road,Changshu, Jingsu Province.China ( ¢ ;
TEL: +86-512-52302255 FAX: +86-512-52302277 \ ]

SIMPLO ELECTRONICS (CHONGQING) ,LTD.
ADD : No.2 Zongbao Avenue, Shapingba Distnct, Chongqing, China
TEL: +86-23-61718899 FAX: +86-23-61210488

SIMPLO ELECTRONICS (SHANGHAI) ,LTD.
ADD : No.28, Sanzhuang Road., Songjiang Export Processing Zone ,Shanghai
TEL: +86-21-57748286 FAX: +86-21-57748285
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The information contained herein is the exclusive property of SIMPLO TECHNOLOGY CO., LTD, and shall not be distributed, reproduced, or disclosed in whole or in
part without prior written permission.
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1. Purpose of the Test :

Bl

¢_i¢_&

To test each component cell/battery is of the type proved to meet the requirements in the
Recommendations on the TRANSPORT OF DANGEROUS GOODS, Manual of Tests and
Criteria, Fifth revised edition, Amend 1.

2. Test Quantity :

2.1 Four batteries, at first cycle, in fully charged states. (for T.1~T.5 & T.7 test)

2.2 Four batteries, after fifty cycles ending in fully charged states. (for T.1~T.5 & T.7 test)
2.3 Five component cells, at first cycle at 50% of the design rated capacity. (for T.6 test)
2.4 Ten component cells, at first cycle in fully discharge states. (for T.8 test)

2.5 Ten component cells, after fifty cycles ending in fully discharged states. (for T.8 test)

3. Test procedure :

3.1 All detail related test procedure shall be follow TRANSPORT OF DANGEROUS
GOODS, Manual of Tests and Criteria, Fifth revised edition, Amend 1, Section 38.3.
3.2 Test flow shall be follow below statement.

Test Start

A 4 A 4

Test 1: Altitude Simulation Test 6: Impact/ Crush test
(Battery) (Component Cell)
2
Test 2: Thermal Test

(Battery) Test 7: Over Charge
A 4 (Batterv)
Test 3: Vibration
(Battery)
\ 4 \ 4

Test 4: Shock Test 8: Forced Discharge
(Battery) (Component Cell)
A 4
Test 5: External Short Circuit
(Batterv)

»| &
»| <
w

Test End

AEMAMERBROARXANZHEMEM  FEANNE@ZMHT > FAFEFERERA LT TRERY - A IBERELCEMABIER -

The information contained herein is the exclusive property of SIMPLO TECHNOLOGY CO., LTD, and shall not be distributed, reproduced, or disclosed in whole or in
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4. Test Result :

4.1T.1 ~T.4 Test results: Pass
4.1.1 All batteries could meet the requirement, mass loss less than 0.1% and voltage
drop less than 10% after the test.
4.1.2 No leakage, no venting, no disassembly, no rupture and no fire.
4.27T.5 Test result: Pass
4.2.1 All batteries could meet the requirement, external temperature did not exceed
170°C.
4.2.2 All batteries were no disassembly, no rupture and no fire during the test and within
six hours after the test.
4.3T.6 Test results: Pass
4.3.1 All component cells could meet the requirement, external temperature did not
exceed 170°C.
4.3.2 All component cells were no disassembly and no fire during the test and within six
hours after the test.
4.4T.7 Test result: Pass
4.4.1 All batteries could meet no disassembly and no fire during the test and within
seven days after the test.
4.5T.8 Test result: Pass
4.5.1 All component cells could meet no disassembly and no fire during the test and within
seven days after the test.

AEMAMERBROARXANZHEMEM  FEANNE@ZMHT > FAFEFERERA LT TRERY - A IBERELCEMABIER -

The information contained herein is the exclusive property of SIMPLO TECHNOLOGY CO., LTD, and shall not be distributed, reproduced, or disclosed in whole or in
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5. Test Equipment

)
g

J«_&

SIMPLO TECHMNOLOCGY O, LTI, FRewvised date: 2013-10-14
Address @ Mo, 471, Sec. .2, Pa Teh Rd., Hu Kou, Hsin Chu Hsiegn 203 Taiwan Date:2013-10-14
TEL: +886—3—5595920. A +-E‘.86—3—5595931 Project No.: Luggie 7S4P
Test Instruments Reference List
Used :r;strqrner‘rt Instrument MName Twpe |43nge Used Panufacturer g;:’i::.? |E;:'fltle-f; |Ren1.3'k5
Pretest
ML-T51 Leaming Ti5C D18 D~5A ShaE S04 A=
ML-TE2 Leaming Ti5C D— 18V D~8A ShP TO1aaZ2
ML Te2 Leaming Fi15C O—18v O-—aA Shae SOo1araiEs
M7 543 Leaming Ti5C D18V D~5A ShP TO14AZE
ML-510 Leaming LysoR D60V D~&0A Snar RV
ML-512 Leaming Lysoa D60 D~a0A ShP TO14AZE
ML 510 Leaming LTs0R D60 D~a0 ShaE R
ML-520 Leaming LTS0OR D—&0W D~a0A ShF SO AZE
T.1 Altitude Simulation
ML-z0e Atitads pa: 3000 HSIN JANG
ML 522 Altitude SV T-120 Hpa: 2000 HEIN JIANG
ML-Z57 MuHireter HE 324D 1A Mote 1 Agilent
M523 L emad RATWW-300H 20°0.005kKg Zo13/821
W [ML550 Data logger ElE 165~35 L 30-80 wRH _|CENTE R R FORE R IR
T 2 Thermal Test
ML 50 Thermal Shock GTST 0B0-85- AW T-40 to 120°0C =F
ML-Z257 Multimeter HP 3424014 mote 1 Agilent
WML 23 =T RATWW-30 =0°0.005kg
T.2 Wibratiomn
v |ha-zzaz wibration ;Eljﬁgiiﬁ }ED e King Design  |2012M007 |2o01amom 7
ML o57 PAu i retar HE Z4a01A mote 1 Egil=nt ELRETEN)
M523 L S mad RATW-30 30°0.005kKg Zo1a/a21
W M5z Data logger 1= 15-35 L. 3080 wRH _|CENTER R ITRE] FOE R R
T.4 Shochk
ML-O58 Shock DFE-1200-25 G: 10800 Fing Diesign _[2012/10/17 [201310/1 7
ML-Z5T AL i retar HE Saania mote 1 Agil=nt ELEETEN) EGEFTE)
M523 L sl RATWW-30 30°0.005kKg Zo13/821 | so1asesEa
W MLs51 Data logger 312 15~35 L. 30~80 WmRH_|CENTER O | Z01E10M S
T.5 Extermal Short Circuit
I =T M Hitester =540 Trnc - 20k HIO 01310 S
L M550 Data logger =12 1 . 30-B0 wRH _[CEMTER Fo1EM0M S
ML—450 Data Acquisition M1 00 D 1-100 Wdc. -50 to 150°C | Yokogawa 20131025
W |maLaso Diata Aoquisition D1 00 D 1100 Wds, E0 o 150°L | vokogewa ERRE TR =T
W [MLs21 Creen o031 20~80 T ECWW LONG 20131025
T.& Inmpact [ Compomnent c=ll JWCrush
M550 Data logger =12 165~35 L 30-80 wRH _|CENTER F01=0M =
ML-553 Crusn Tester BCT-07 Simplo 20131025
WML ass A D010 1-100 Wdco. -50 o 150°L | Yokogawa FOANEE
T.7 Owercharge
v [naL—asa Sregrammatls BS osioo14 1-100Wdc, 0.2-14.494 MOTECH so1ame=T | 2oy
v o [naLasz ;igr;:”‘"“’ 2= DS ns1o0014 1-100Wdc, 0.2-14.494 MOTECH so1ame=T | 2oy
W |haL—ase ;iﬁ;”‘"“ 212 DC  (neqo01a 1-100Wde, 0.2-14.4.4 MOTECH 013827 | 2o140E02T
v |naL—asa g;ﬁ;"'m 2=0S | sqo014 1-100Wde, 0.2-14.44 MOTECH 20120827 | 2o1asmieT
v |naL—ass Pregrammasle DS pcqon1a 1-100Wde, 0.2-14.44 MOTECH 20120827 | 2o1asmieT
Source
W |haLase g;iﬁ:;‘”“’”'e e e R 1-100Wde, 0.2-14.4.4 MOTECH 013827 | 2o140E02T
NL-45T ;iﬁ:;‘"“ 212 DC  nosnoa 1-80 Wde. 0.3-248 MOTECH 013827 | 2o140E02T
ML-Ba Programmable DG o qn0. 1-80 Wde, 0.3-24.8, PASTECH 201227 | 201asseT
Souncs
ML—SS Programmable DG |nopnng 1-80 wde, O PASTESH 2o12vEv2T | 201ese2T
Sounc=
RAL—+D0 Programmable DS |popnoag 1-60 wdc. PMDTECSH 2o1amezT | 201SseeET
Sounc=
W |maLss0 Diata logger =13 1525 CENTER 201z 107 ZoimoM s
ML 450 i 1-1D00 Wdc rokogawa 201210 20131025
W |mLaso 1-100 vdc Tokogawa =01=/10 F01E1VES
T.8 Forced discharge [ Component cell
b ML-132 Blectronic Load I311= . 300OnA Prodigit
N C T = Load EERRL=] T i
ML-1 i Load EERRLS] RE
ML-1DZ Sric Load EEREL=] EEEE
ML -Z6G Electronic Load EERRLS] RE
W [ML550 Dats logger_ =12 . 20-80 wRH R RLTRE
ML 450 i MI<10D0-E-1D rokogawa Z013M1VZS
W [mMLaso M1 0D-E-1D rokogawa 20131025

Mote 1: C Woltage: 0. 1-10000W;
s ot B0H=, D.01-14A, at 1TkH=

e 0.5-F00W at B0H=, 1kH=z: Resistance: 104{3-100402; DC Current: 00 Tmmd-380 AC Cament: 00017-

AEMAMERBEROARNAZEEMEM > FEANE@HRMAFT > FHEFERERATH > TARFRY - AE B ERACEMBXER
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6. T.1~T8 detail reports:

)
g

J«_&

FERARGA RN

r NOLOGY CO.1

Control Mo :SFRU1310001 UN 38.3 Test Datasheet
Customer: Freerider Model name: Luggie 754P Test duration:081513~100313 Reviewer:Esmond
Test Sample identification:
Battery Component Cell
Used Sample No. Sample state Used Sample No. Sample state Used Sample No. Sample state
v 01~04 1 Cycle, Fully charged v 05~08 50 Cycle, Fully charged W 21C~25C 1 Cycle, 50% charged
1 Cycle, Fully charged 50 Cycle, Fully charged W oic~10C 1 Cycle, 0% charged
25Cycle, Fully charged 25Cyele, Fully charged W 11C~20C 50 Cycle, 0% charged
T.1 Altitude Simulation ﬁlt::htllll"r:ezssﬂi.lm?%xg ‘z'r: ': i% Ambient temp.:24.8 T Dperator :Gibson Reviewer:Esmond
1 Sample No.. 01 | Sample No.: 02
Before After wariation Results Before After wariation Results
[Mass (g) 1825 1823 Mass loss % | 0.00% P Mass g) 1825 1825 Mass loss % | 0.00% P
lacv vy 2894 2883 Remained OCV% | 53.79% loCcw (V) 28.94 2888 Remained OCV% | 33.79%
Sample No.: 03 Sample No.: nd
Before After wariation Results Before After wariation Results
[Mass (g) 1825 1825 Mass loss % | 0.00% r [rtass (@) 1825 1825 Massloss % | 0.00% P
[OCW (V) 28.92 2e.87 Remained OCW% I 99.83% [OCW (V] 28.94 28.88 Remained OCV% I 99.79%
Sample No.: 05 Sample No.: [13
Before After wariation Results Before After wariation Results
Mass (g) 1825 1825 Mass loss % | 0.00% = Mass (@) 1825 1825 Mass loss % | 0.00% "
[acw (V) 2885 28.39 Remained OCWV% | 85 79% [OCW (V] 28.93 28.89 Remained OCV3 | 35.79%
Sample No.: o7 Sample No.: 08
Before After wariation Results Before After wariation Results
Mass (g) 1825 1825 Mass loss % | 0.00% = Mass (@) 1820 1820 Mass loss % | 0.00% "
OV (V) 2854 2833 Remained OCV% | 29 79% [oCw (V) 28.94 2888 Remained OCV® | 23.79%
T.2 Thermal Test g::;lhn"::ﬂ_si?jézzg 218 ': 5;:] Ambient temp.:24.9 o Dperator :Gibson Reviewer:Esmond
Sample No.: o1 Sample N 02
Before After wariation Results Before After wariation Results
Mass (g) 1825 1825 Mass loss % | 0.00% = Mass (@) 1825 1825 Mass loss % | 0.00% "
EEETT) 25 88 2854 Remained OCV% | 28.32% =] 28.88 2855 Remained OCV3% | 58.85%
Sample No.: 03 Sample No.: nd
Before After wariation Results Before After wariation Results
Mass (g) 1825 1825 Mass loss % | 0.00% = Mass (@) 1825 1825 Mass loss % | 0.00% "
oCv (V) 2867 78.54 Remained OCV% | 98 85% OCV (V) 28.88 28.54 Remained OCV3 | 58.82%
Sample No.. 05 Sample No.. 06
Before After wariation Results Before After wariation Results
Mass (g) 1825 1825 Mass loss % | 0.00% P Mass (o) 1825 1823 Mass loss % | 0.00% P
lacv vy 28.89 28.55 Remained OCV% | 58.82% loCcw (V) 28.89 2834 Remained OCV% | 38.79%
Sample No.: o7 Sample No.: 08
Before After wariation Results Beafore After wariation Results
Mass (g) 1825 1825 Mass loss % | 0.00% = Mass (@) 1820 1820 Mass loss % | 0.00% "
[OCW (V) 28 BB 28.55 Remained OCV% I 98.85% [OCW (V] 25.88 28.54 Remained OCV% I 98.82%
T.3 \ibration ilt::hn"::e:ssr;ilﬂ?z:g 0‘: ': ?;':'] Ambient temp.:25.0 T Dperator :Gibson Reviewer:Esmond
Sample No.- 01 Sample No.: 02
Before After wariation Results Before After wariation Results
Mass (g) 1825 1825 Mass loss % | 0.00% = Mass (@) 1825 1825 Mass loss % | 0.00% "
oCv (V) 2852 Z8.51 Remained OCV% | 98 95% OCV (V) 28.53 28.52 Remained OCV% | 59.95%
Sample No.: 03 Sample No. 04
Before After wariation Results Before After wariation Results
Mass (g) 1825 1825 Mass loss % | 0.00% = Mass (@) 1825 1825 Mass loss % | 0.00% "
OV (V) 2852 28.50 Remained OCV% | 29.93% [oCw (V) 2851 2B.50 Remained OCV® | 23.95%
Sample No.: 035 Sample No.: 06
Before After wariation Results Before After wariation Results
Mass (g) 1825 1823 Mass loss % [ 0.00% = Mass (g) 1825 18235 Mass loss % [ 0.00% p
OV (V) 2851 28.50 Remained OCV% | 29.95% [oCw (V) 28.45 2B.48 Remained OCV® | 23.95%
Sample No.: [ Sample No.: 08
Before After wariation Results Before After wariation Results
Mass (g) 1825 1825 Mass loss % | 0.00% P Mass (g) 1820 1820 Mass loss % | 0.00% P
locw (v) 2843 25.43 Remained OCW% | 88.96% [ocw (v) 25.48 2847 Remained OCV% | g9.95%
T.4 Shock ﬁ:::htll':‘r:e:ssggg%xg 02% ': Szt('l] Ambient temp.:24.7 T Dperator :Gibson Reviewer:Esmond
I Sample No-___ 01 | Sample No.—___ 02
Before After wariation Results Before After wariation Results
|rtass (q) 1825 1825 Mass loss % | 0.00% P |mass (g) 1825 1825 Mass loss % | 0.00% P
ocv (v 2845 2845 Remained OCWV% | 100.00% oCv (V) 28.47 28.47 Remained OCV% | 100.00%
Sample No.: 03 Sample No.: 04
Before After wariation Results Before After wariation Results
Mass (g) 1825 1825 Mass loss % | 0.00% = Mass (@) 1825 1825 Mass loss % | 0.00% "
oCv (V) 28.47 2847 Remained OCV% | 100.00% OCV (V) 28.46 28.45 Remained OCV3 | 100.00%
Sample No.: 035 Sample No.: 06
Before After wariation Results Before After wariation Results
Mass (g) 1825 1825 Mass loss % | 0.00% - Mass (g) 1825 1825 Mass loss % | 0.00% -
OV (V) 2847 2847 Remained OCV% [ 100.00% [oCw (V) 28.46 2845 Remained OCV% | 100.00%
Sample No.: o7 Sample No.: 08
Before After wariation Results Before After wariation Results
Mass (g) 1825 1825 Mass loss % | 0.00% = Mass (@) 1820 1820 Mass loss % | 0.00% "
[OCW (V) 28.47 28.47 Remained OCV% [ 100.00% [OCW (V] 28.45 28.45 Remained OCV3% [ 100.00%
AAMAMEHERN A RN T EMEH > FEAXNEREMAFT  FREEREARTH > TR - AR KB RL Y XEA
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Bl

1]

Start time: 232013 09 13

T.3 External Short Circuit Finsh fime-SH82013 18 : 40 Ambient temp.:24.3 T Dperator :Gibson Reviewer:Esmond

Sample No.-01 Sample No.-02 Sample No_:03 Sample No.-04 Sample No.-05 Sample No_-08 Sample No_:7 Sample No 08
38 38 39 39 39 39 33 39

[ Resisiance

= iv1]
OCV before test/
after short 28.36 a 2837 o 28.36 0 2837 ] 28.37 o 2837 a 28.38 o 2836 0
circuit{V)

T:"‘Jgg"l' 56.2 55.7 36.1 3.0 357 55.9 55.8 36.1

Resulis F F F P P P P F

Start time: 10/7/2013 09 : 20
Fi:sh :Tn:e:mrmma 16 : 30 Ambient temp.:24.5 T Dperator :Gibson Reviewer:Esmond

[ Impact-Cylindrical cells greater than 20mm in diameter
W Crush- Prismatic, pouch, coin/button cells and cylindrical cells not mare than 20mm in diameter

T.6 Impact | Component cell )

Sample No: 21 C Sample No.: 22C Sample No.: 23C Sample No.: 24C Sample No.: 23C
OCV before test{V) 3.667 3.668 3.668 3.668 3.663
Max Temp.
{ <170 | 104.3 98.3 87.2 53.9 57.3
Resulis P P P P P

Start time: 972412013 13 : 39

T.7 Owercharge Finsh time-10/8/2013 09 : 50 Ambient temp_:26.0 T Operator :Gibson Reviewer:Esmond

Sample No.- 01 Sample No.- 02 Sample No.: 03 Sample No: 04 | Sample No: 05 | Sample No.- 06 | Sample Mo.: 07 | Sample No.: 08

OCV before test{V) 28.04 28.03 280 280 2Bm 28.04 28.02 28

Resulis P P P P P P P P

Start time: 10732013 08 : 20

T.8 Forced discharge | Component eell | Finsh fime-10/8/2013 13 : 40 Ambient temp.:24.8 T Operator :Gibson Reviewer:Esmond
Sample No.: M C Sample No.: 02C Sample No.: 03 C Sample Mo.: 040C Sample Mo.: 03C
OCV before test{V) 3.45 345 346 343 3435
Resulis P P P P P
Sample No.: 06 C Sample No.: 07 C Sample No.: 08C Sample Mo.: 09 C Sample Mo.: 10C
OCV before test{V) 3.45 345 343 348 3435
Results P P P P P
Sample No: 11 C Sample Mo 12C Sample No: 13C Sample No: 14 C Sample No.: 13C
OCV before test{V) 3.48 348 3.48 3435 3435
Resulis P P P P P
Sample No.: 16 C Sample No.: 17 C Sample No.: 18C Sample Mo.: 19C Sample Mo.: 20C
OCV before test{V) 3.45 345 3435 348 3.48
Resulis P P P P P
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7. Test Sample
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